Wlond's Register of Shipping.

MEIKAI BUILDING g noy 1
32, AKASHI=MACHI, “
KOBE. 13th Oetobex i952.

THIS I8 TO CERTIFY that at the request of
eeE? 'gwami})a&Eyﬂﬂa%.m.,mﬁlﬁ“&MﬁMIﬂl"! -------------------
the open hearth mild steel .. . ghie quality 2lates made to the order of

| pegere iteubishi-H08eR- Kodehsy Lide, lagasaki,

and intended for . T were inspected and tested at their

Mie o Gote e gtated boiows

Samples taken from this material were subjected to the tensile, and bend tests prescribed by

the Rules of this Society for g8 M’ material with satisfactory results.

For identification of material see signed invoice attached hereto. 14,6117,

RESULTS OF TESTS
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S ruz\ ur in ﬁlnm\ = Keguicr.
*his Certificate is issued upon the terms of the Rules and Regulations of the S 1&#&%&& —

“While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is to be understood that
ither the Committee nor the Society are under any circumstances whatever to be held responsible for any inacc ra(?' in any re qrt or tificate
ed by the Society or its Surveyors, or in any entry in the Register Book or other publication ol the Sﬂcnetyl;or R@@ l Ste

ult, or negligence of the Surveyors, other Oilicers or Agents of the Society.”
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